

## LEUKEMIA TREATMENT REGIMENS: Chronic Myeloid Leukemia (CML) (Part 1 of 3)

The selection, dosing, and administration of anticancer agents and the management of associated toxicities are complex. Drug dose modifications and schedule and initiation of supportive care interventions are often necessary because of expected toxicities and because of individual patient variability, prior treatment, and comorbidities. Thus, the optimal delivery of anticancer agents requires a healthcare delivery team experienced in the use of such agents and the management of associated toxicities in patients with cancer. The cancer treatment regimens below may include both FDA-approved and unapproved uses/regimens and are provided as references only to the latest treatment strategies. Clinicians must choose and verify treatment options based on the individual patient.

### Primary Treatment

<b>Ph positive or BCR-ABL positive</b>	Imatinib 400mg daily. <sup>1,2</sup>	<b>OR</b>
	Nilotinib 300mg twice daily. <sup>1,3</sup>	<b>OR</b>
	Dasatinib 100mg daily. <sup>1,4</sup>	

### 3 Month Evaluation

<b>Complete hematologic response</b>	Continue previous regimen.											
<b>Less than complete hematologic response</b> Evaluate patient compliance and drug–drug interactions, consider mutational analysis and bone marrow cytogenetics	Dasatinib 100mg daily. <sup>1,5</sup>	<b>OR</b>										
	Nilotinib 400mg twice daily. <sup>1,6</sup>	<b>OR</b>										
	Evaluation and discussion of HSCT.	<b>OR</b>										
	Clinical Trial.											
	<table border="1" style="width: 100%;"> <thead> <tr> <th style="background-color: #d9ead3;">Mutation<sup>1,7</sup></th> <th style="background-color: #d9ead3;">Treatment Recommendation</th> </tr> </thead> <tbody> <tr> <td>T3151</td> <td>HSCT or clinical trial</td> </tr> <tr> <td>V299L, T315A, F317L/V/I/C</td> <td>Consider nilotinib rather than dasatinib.</td> </tr> <tr> <td>Y253H, E255K/V, F359V/C/I</td> <td>Consider dasatinib rather than nilotinib.</td> </tr> <tr> <td>Any other mutation</td> <td>Consider high-dose imatinib (600–800mg daily)<sup>1,8–10</sup> or dasatinib or nilotinib.</td> </tr> </tbody> </table>	Mutation <sup>1,7</sup>	Treatment Recommendation	T3151	HSCT or clinical trial	V299L, T315A, F317L/V/I/C	Consider nilotinib rather than dasatinib.	Y253H, E255K/V, F359V/C/I	Consider dasatinib rather than nilotinib.	Any other mutation	Consider high-dose imatinib (600–800mg daily) <sup>1,8–10</sup> or dasatinib or nilotinib.	
Mutation <sup>1,7</sup>	Treatment Recommendation											
T3151	HSCT or clinical trial											
V299L, T315A, F317L/V/I/C	Consider nilotinib rather than dasatinib.											
Y253H, E255K/V, F359V/C/I	Consider dasatinib rather than nilotinib.											
Any other mutation	Consider high-dose imatinib (600–800mg daily) <sup>1,8–10</sup> or dasatinib or nilotinib.											

### 6 Month Evaluation

<b>Complete or partial cytogenetic response<sup>1</sup></b>	Continue previous regimen.	
<b>Minor cytogenetic response<sup>1</sup></b>	Nilotinib or dasatinib—continue previous regimen.	<b>OR</b>
	Imatinib—increase dose to maximum of 800mg, as tolerated.	<b>OR</b>
	Change therapy to alternate second generation TKI.	
<b>No cytogenetic response<sup>1</sup></b> Evaluate patient compliance and drug–drug interactions, consider mutational analysis	Dasatinib 100mg daily.	<b>OR</b>
	Nilotinib 400mg twice daily.	<b>OR</b>
	Evaluation for HSCT depending on response to secondary therapy.	<b>OR</b>
	Clinical Trial	

### 12 Month Evaluation

<b>Complete cytogenetic response<sup>1</sup></b>	Continue previous regimen.	
<b>Partial cytogenetic response<sup>1</sup></b>	Nilotinib or dasatinib—continue previous regimen.	<b>OR</b>
	Imatinib—increase dose to maximum of 800mg, as tolerated.	<b>OR</b>
	Change therapy to alternate second generation TKI.	
<b>Minor or no cytogenetic response<sup>1</sup></b> Evaluate patient compliance and drug–drug interactions, consider mutational analysis	Dasatinib 100mg daily.	<b>OR</b>
	Nilotinib 400mg twice daily.	<b>OR</b>
	Evaluation for HSCT depending on response to secondary therapy.	<b>OR</b>
	Clinical Trial	

*continued*

## LEUKEMIA TREATMENT REGIMENS: Chronic Myeloid Leukemia (CML) (Part 2 of 3)

### 12 Month Evaluation (continued)

<b>Cytogenetic relapse<sup>1</sup></b> Evaluate patient compliance and drug-drug interactions, mutational analysis	Dasatinib 100mg daily. <b>OR</b> Nilotinib 400mg twice daily. <b>OR</b> Imatinib—increase dose to maximum of 800mg, as tolerated. <b>AND</b> Evaluation for HSCT depending on response to secondary therapy. <b>OR</b> Clinical Trial.
---	--

### 18 Month Evaluation

<b>Complete cytogenetic response<sup>1</sup></b>	Continue previous regimen.
<b>Partial cytogenetic response<sup>1</sup></b> Evaluate patient compliance and drug-drug interactions, mutational analysis	Dasatinib 100mg daily. <b>OR</b> Nilotinib 400mg twice daily. <b>OR</b> Evaluation for HSCT depending on response to secondary therapy. <b>OR</b> Clinical Trial.
<b>Cytogenetic relapse<sup>1</sup></b> Evaluate patient compliance and drug-drug interactions, mutational analysis	Dasatinib 100mg daily. <b>OR</b> Nilotinib 400mg twice daily. <b>OR</b> Evaluation for HSCT depending on response to secondary therapy. <b>OR</b> Clinical Trial.

### Advanced Phase

<b>Accelerated phase</b>	Dasatinib 140mg daily (70mg twice daily). <sup>1,11</sup> <b>OR</b> Nilotinib 400mg twice daily. <sup>1,12</sup> <b>OR</b> Consider HSCT based on response. <b>OR</b> Clinical Trial.
<b>Blast crises—Lymphoid</b>	ALL-type induction chemotherapy, <sup>1,13</sup> <u>plus</u> TKI followed by HSCT, if feasible. <sup>1,14,15</sup> <b>OR</b> TKI followed by HSCT, if feasible. <sup>1,16-19</sup> <b>OR</b> Clinical Trial.
<b>Blast crises—Myeloid<sup>1</sup></b>	AML-type induction chemotherapy, <u>plus</u> TKI followed by HSCT, if feasible. <b>OR</b> TKI followed by HSCT, if feasible. <b>OR</b> Clinical Trial.
<b>HSCT Not in remission or in relapse</b>	Imatinib or dasatinib or nilotinib. <sup>1,20</sup> <b>OR</b> DLI <sup>1,21</sup> <b>OR</b> IFN 9 MIU/PEG-IFN 450mcg weekly. <sup>1,22</sup> <b>OR</b> Clinical Trial.

*continued*

## LEUKEMIA TREATMENT REGIMENS: Chronic Myeloid Leukemia (CML) (Part 3 of 3)

### References

1. NCCN Clinical Practice Guidelines in Oncology™. Chronic Myelogenous Leukemia. v 2.2012. Available at: [http://www.nccn.org/professionals/physician\\_gls/pdf/cml.pdf](http://www.nccn.org/professionals/physician_gls/pdf/cml.pdf). Accessed June 19, 2012.
2. O'Brien SG, Guilhot F, Larson RA, et al. Imatinib compared with interferon and low-dose cytarabine for newly diagnosed chronic-phase chronic myeloid leukemia. *N Engl J Med*. 2003;348:994-1004.
3. Saglio G, Kim DW, Issaragrisil S, et al. Nilotinib versus imatinib for newly diagnosed chronic myeloid leukemia. *N Engl J Med*. 2010;362:2251-2259.
4. Cortes JE, Jones D, O'Brien S, et al. Results of dasatinib therapy in patients with early chronic-phase chronic myeloid leukemia. *J Clin Oncol*. 2010;28:398-404.
5. Shah NP, Kim DW, Kantarjian H, et al. Potent, transient inhibition of BCR-ABL with dasatinib 100mg daily achieves rapid and durable cytogenetic responses and high transformation-free survival rates in chronic phase chronic myeloid leukemia patients with resistance, suboptimal response or intolerance to imatinib. *Haematologica*. 2010; 95:232-240.
6. Kantarjian H, Giles F, Wunderle L, et al. Nilotinib in imatinib-resistant CML and Philadelphia chromosome-positive ALL. *N Engl J Med*. 2006;354:2542-2551.
7. Soverini S, Hochhaus A, Nicolini FE, et al. BCR-ABL kinase domain mutation analysis in chronic myeloid leukemia patients treated with tyrosine kinase inhibitors: recommendations from an expert panel on behalf of European LeukemiaNet. *Blood*. 2011;118:1208-1215.
8. Kantarjian HM, Talpaz M, O'Brien S, et al. Dose escalation of imatinib mesylate can overcome resistance to standard-dose therapy in patients with chronic myelogenous leukemia. *Blood*. 2003;101:473-475.
9. Marin D, Goldman JM, Olavarria E, Apperley JF. Transient benefit only from increasing the imatinib dose in CML patients who do not achieve complete cytogenetic remissions on conventional doses. *Blood*. 2003;102:2703-2703.
10. Zonder JA, Pemberton P, Brandt H, et al. The effect of dose increase of imatinib mesylate in patients with chronic or accelerated phase chronic myelogenous leukemia with inadequate hematologic or cytogenetic response to initial treatment. *Clin Cancer Res*. 2003;9:2092-2097.
11. Apperley JF, Cortes JE, Kim DW, et al. Dasatinib in the treatment of chronic myeloid leukemia in accelerated phase after imatinib failure: the START A Trial. *J Clin Oncol*. 2009;27: 3472-3479.
12. Le Coutre PD, Giles F, Hochhaus A, et al. Nilotinib in chronic myeloid leukemia patients in accelerated phase (CML-AP) with imatinib (IM) resistance or intolerance: Longer follow-up results of a phase II study [abstract]. *J Clin Oncol*. 2009;27(Suppl 15): Abstract 7057.
13. Shah NP. Advanced CML: therapeutic options for patients in accelerated and blast phases. *J Natl Compr Canc Netw*. 2008;6(Suppl 2):S31-S36.
14. Thomas DA, O'Brien SM, Faderl S, et al. Long-term outcome after hyper-CVAD and imatinib (IM) for de novo or minimally treated Philadelphia chromosome-positive acute lymphoblastic leukemia (Ph-ALL) [abstract]. *J Clin Oncol*. 2010;28 (Suppl 15):Abstract 6506.
15. Ravandi F, O'Brien S, Thomas D, et al. First report of phase 2 study of dasatinib with hyper-CVAD for the frontline treatment of patients with Philadelphia chromosome-positive (Ph+) acute lymphoblastic leukemia. *Blood*. 2010;116:2070-2077.
16. Palandri F, Castagnetti F, Testoni N, et al. Chronic myeloid leukemia in blast crisis treated with imatinib 600 mg: outcome of the patients alive after a 6-year follow up. *Haematologica*. 2008;93:1792-1796.
17. Cortes J, Kim DW, Raffoux E, et al. Efficacy and safety of dasatinib in imatinib-resistant or -intolerant patients with chronic myeloid leukemia in blast phase. *Leukemia*. 2008;22:2176-2183.
18. Le Coutre P, Ottmann OG, Giles F, et al. Nilotinib (formerly AMN107), a highly selective BCR-ABL tyrosine kinase inhibitor, is active in patients with imatinib-resistant or -intolerant accelerated-phase chronic myelogenous leukemia. *Blood*. 2008;111:1834-1839.
19. Goldman JM, Majhail NS, Klein JP, et al. Relapse and late mortality in 5-year survivors of myeloablative allogeneic hematopoietic cell transplantation for chronic myeloid leukemia in first chronic phase. *J Clin Oncol*. 2010;28:1888-1895.
20. Porkka K, Koskenvesa P, Lundán T, et al. Dasatinib crosses the blood-brain barrier and is an efficient therapy for central nervous system Philadelphia chromosome-positive leukemia. *Blood*. 2008;112:1005-1012.
21. Luznik L, Fuchs EJ. Donor lymphocyte infusions to treat hematologic malignancies in relapse after allogeneic blood or marrow transplantation. *Cancer Control*. 2002;9:123-137.
22. Lipton JH, Khoroshko N, Golenkov A, et al. Phase II, randomized, multicenter, comparative study of peginterferon-alpha-2a (40 kD) (Pegasys) versus interferon alpha-2a (Roferon-A) in patients with treatment-naïve, chronic-phase chronic myelogenous leukemia. *Leuk Lymphoma*. 2007;48:497-505.